ALIGN

'} Sunermrfmtmn IIEHGBPI Eli

KX015042TA 1k siver s / KX015043TA 3K Blackm .

INSTRUCTION MANUAL
| ERARAEE

325C a'b° 'ad -

. Contents

INTRODUCTION

IE-3

—

z SAFETY NOTES
BT

3 SAFETY CHECK BEFORE FLYING
MR RS

ASSEMBLY SECTION
8~13 | iguemen

SERVO INSTALLATION
~15 | Sipees

P

16 ELEGTRONIC EQUIPMENT AND GYRO INSTALLATION
BB T EG (RIIPTIR I B S e T

17 EQUFPMENT ILLUSTRATION
RiEEnTmE

17 | MAIN ROTOR ADJUSTMENTS
IR TSRS IR IE

{7 | TROUBLESHOOTING THE POWER SYSTEM
BIRAEE

-la CANOPY ASSEMBLY

WEE e
“l SERVO SETTING AND ADJUSTMENT
SRR I EINEE
Ia ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING
ISR R R
PITCH AND THROTTIL.E SETTING
Thank you for buying ALIGN products. The T-REX 450SE new V2 20| zwasemmnrime
is the latest technology in Rotary RC models. Please read this manual 21| POWER COLLOCATION SUGGESTION
carefully before assembling and flying the new T-REX 450SE new V2 .
. . 2! BRQSHLESS_ESC ?E'ITING SUGGESTION
helicopter. We recommend that you keep this manual for future reference ARAEREROTIER
regarding tuning and maintenance. 9995 | FLIGHT ADJUSTMENT AND SETTING
. 3 3 - . e = s o = FATRMEN RS
RERTERLGAERERANER  EXRFE - EASSTHRZIUASH
TS MBANNBLIESR  UERRTENTLZNEEDRSNET - €5 26~33 | EoNie ST
BBRIECH - BHBUERARNAT  HE—THEDGESREEAWEL  theE T —————— ~—
BELEREEXRESE  LHEFRBESSE - 34 | sempmonasmnnE (ACTUAL SI2E)




‘ 1.INTRODUCTION 8=

Thank you for buying ALIGN Products. The T-REX 450SE V2 Helicopter is designed as an easy to use, full featured Helicopter R/C
model capable of all forms of rotary flight. Please read the manual carefully before assembling the medel, and follow all precautions
and recommendations located within the manual. Be sure to retain the manual for future reference, routine maintenance, and tuning.
The T-REX 450SE V2 is a new product developed by ALIGN. 1t features the best design available on the Micro-Heli market to date,
providing flying stability for beginners, full astobatic capability for advanced fliers, and unsurpassed reliability for customer support.

BHTCEBLHER R BEERAEEER T-REX 450SE V2 BFH#E - STTHNRBHTERIRVERDETEEMURRIF
EOESH  ARNBERLZENEETELRBEE - {’E?%E%ﬁﬁﬁﬁjﬁu}iﬁféﬂﬂ%% = T-REX 450SE V2 REHGHBITHFMITER
s AR ERARRITIREMED DR ENZT B ERBURITBIEE - T-REX 450SE V2 B E2TREFEE -

THE MEANING OF SYMBOLS Z55{{ &b

AWARNING Mishandling due to failure to follow these instructions may result in damage or injury.
i & ERFEFELRIERDE  MEARRTESHUERTURERE -
A\ cauTioN Mishandling due to failure to follow these instructions may result in danger.

iR ARHRELR R » MEFBRIESNESE -

Do not attempt under any circumstances.
B ELORINEBET - SBOESIRE -

IMPORTANT NOTES =E2ZH

R/C helicopters, including the T-REX 450SE V2 are not toys. R/C helicopter utilize various hlgh-tech
products and technologies to provide superior performance. Improper use: of this product can result
in serious injury or even death. Please read this manual carefully before using and make sure to be
conscious of your own personal safety and the safety of others and your environment when operating
all ALIGN products. Manufacturer and seller assume no liability for the operation or the use

of this product. Intended for use only by adults with experience flying remote control helicopters.

After the sale of this product we cannot maintain any control over its operation or usage.

T-REX 450SE V2§ PO R e - ©ERES ISt EmfTRsIDRAFAEAR - FLIERMERTE TGS JEZSHNES
EERTT - SRS HERNEELREE @E@\IEE 8% - IR (TIEFETEeR - SiSmemeRANERaRE

{ﬂ:@iﬁm?aﬁﬁ%ZE%H%TEEF)T?&EZE’%%{ & > AER SR ER(EERLESHIERN R A NBHSRITNASTESEE - DiE
RESIE MR - B DEFA DB IR PR R LRSS -

We recommend that you obtain the assistance of an experienced pilot before attempting to fly our products for the first time. A
local expert is the best way to properly assemble, setup, and fly your model for the first time. The T-REX 450SE V2 requires a
certain degree of skill to operate, and is a consumer item. Any damage or dissatisfaction as a result of accidents or modifications
are not covered by any warraniee and cannot be returned for repair or replacement. Please contact our distributors for free
technical consultation and parts at discounted rates when you experience problems during operation or maintenance.
BARRBREFRMAREETAER  URNARTEES BSERTESERSHER  TOCEBRMEHNERTEIANRE
RRARREEFGFNERNASNES WEBERRIFHENE  FAEE0LTREMREBERTES - BESHHBRE -

/L\.CSAEUT,I%EN

Fly only in safe areas, away from other people. Do not operate R/C aircraft within the vicinity of homes or crowds of people.
R/C aircraft are prone to accidents, failures, and crashes due to a variety of reasons including, lack of maintenance, pilot
error, and radio interference. Pilots are responsible for their actions and damage or injury occurring during the operation or
as of a result of R/C aircraft models.

EEERRNG ODRUESEEREDG  ROGBLEREAR  ABBERAEWMTER  EIFHRBIR  URBRLOF
B - TEUREERROARBESEN  BROSBULIRRTZE  TRTHBEETRAZET -

It is not a Toy!

RADIO TRANSMITTER AND ELECTRONIC EQUIPMENT REQUIRED FOR ASSEMBLY B ERXREFHRIE

/

L 9g Micro Servox3pcs
Bq Micro servoxipc
Transmitter(é-channel, helicopter system) Recelver(6-channel or more) Gyrg SIEERHIdgiERE R X3
HEE BB RIS T Bl D HETIRIRE ERHlogiakkedx]

ADDITIONAL TOOLS REQUIRED FOR ASSEMBLY B T8

X Y . > >

Hexagon Screw Driver Philllps Screw Driver
Scissors Cutter Knife Grease CA Dlagonal Cutting Pliers Needle Nose Pliers TEEIET TFRMIET

BA T icaJi= o g ] ROk 3mm/2.5mmi2mm/1.5mm $3.0/91.8mm




‘2.SAFETY NOTES <SS =lg

LOCATE AN APPROPRIATE LOCATION ;& S#iEREp/B A Bt

R/C helicopters fly at high speed, thus posing a certain degree of potential danger. Choose
an appropriate flying site consisting of flat, smooth ground, a clear open field, or a large
open room, such as gymnasium or warehouse without obstacles. Do not fly near buildings,
high voltage cables, or trees to ensure the safety of yourself, others, and your model. Do
not fly your model in inclement weather, such as rain, wind, snow or darkness.
EFSRONAT—TNEY - BEHNMBEZ—BABT  SEONIS0HAENES - 8%
DRTEAREEEA 518 BEY - SREEK - HASE BRBPOTSEREC
AMENBIE - I NRB - BUREBETTEB T T ESISREBRMBMT  EHRITE
E%Zi%ﬁﬁ&ﬂ?ﬁ%ﬂ%gkmaﬂwéﬁ cEDETR - JEEBHERETRIF LEREESRBEN
ZE .

A"EFES OBTAIN THE ASSISTANCE OF AN EXPERIENCED PILOT S5 Eipie

Before turning on your model and transmitter, check to make sure no one else is operating
on the same frequency. Frequency interference can cause your model, or other models to
crash. The guidance provided by an experienced pilot will be invaluable for the assembly,

tuning, trimming, and actual first flight. (Recommend you to practice with computer-based
flight simulator.)

2ROSRITE - BEREDSTEAEENEBIELETRT  DRESETELNBHLEE
HECEMATNTRSENCE - ERRERER R S2BYHEE—THRE  S2BH
ZRERERT - RALHNALESIEE - AYDUREERT -
BRBHERBNEFEEEAPILBENRE

[Q"E™| ALWAYS BE AWARE OF THE ROTATING BLADES S#E@Hhes:

During the operation of the helicopter, the main rotor and tail rotor will be spinning at a
high rate of speed. The blades are capable of inflicting sericus bodily injury and damage to
the environment. Be conscious of your actions, and careful to keep your face, eyes, hands,
and loose clothing away from the blades. Always fly the model a safe distance from yourself
and others, as well as surrounding objects. Never take your eyes off the model or leave it
unattended while it is turned on. Imnmediately turn off the model and transmitter when you
have landed the model.

EEFHIRREERRERE  DIBELERITANY  UERERRERISE -

QN PREVENT MOISTURE Sgtsimiss

R/C models are composed of many precision electrical components.

It is critical to keep the model and associated equipment away from moisture and other
contaminants. The introduction or exposure to water or moisture in any form can cause
the model to malfunction resulting in loss of use, or a crash. Do not operate or expose to
rain or moisture.

EFSNIHEHFSEBNETEHTAN  FFULARENHLOMRTNKE  BEEAS
TARFER - HEXREABENSTMENBFREFEHNEMSI R AT BMNEN |

AN KEEP AWAY FROM HEAT sagi#is

R/C models are made up various forms of plastic. Plastic is very susceptible to damage or
deformation due to extreme heat and cold climate. Make sure not to store the model near
any source of heat such as an oven, or heater. it is best to store the model indoors, in a
climate-controlled, room temperature environment.

ERRBSLEL PA MBSIRAK - STERATIEVE  BHERSSEHAE - OB 3L
BERSAMEBRER S WIS EWIRE -

|[©™F™® PROPER OPERATION /R ERAES o
Please use the replacement of parts on the manual to ensure the safety of instructors. This %%
product is for R/C model, so do not use for other purpose.

FASTEENT - EINAROENEE - BERTHERIRDOTE - LRREBNES
cFRBRERBRAARE - FDEMUEA > TAHRERE ASAECTHEEMS -

SAFE OPERATION Z2i8{F

Operate this unit within your ability. Do not fly under tired condition and improper operation
may cause in danger.

RRECSENARBEE—ERMBRARIESOEAE  BRES BOAZRREEE B
ARLEEBOREERS -




@s.sareTy check BeFore FLYING msnzzszsssE [ auen 1Y/

CAREFULLY INSPECT BEFORE REAL FLIGHT E#R{THIEBERATRITIRERH

“rBefore flying, please check to make sure no one else is operating on the same frequency for the safety.

yrBefore flight, please check if the power of transmitter and helicopier are enough for the flight.

JrBefore turn on the transmitter, please check if the throttle stick is in the lowest position. IDLE switch is OFF.

<+When turn off the unit, please follow the power on/off procedure. Power ON- Please turn on the transmitter first,
and then turn on helicopter power. Power OFF- Please turn off the helicopter power first and then turn off the
transmitter. Improper procedure may cause out of control, so please to have this correct habit.

+-Before operation, check every movement is smooth and directions are correct. Carefully inspect servos for
interference and broken gear.

s+Check for missing or loose screws and nuts. See if there is any cracked and incomplete assembly of parts.
Carefully check main rotor blades and rotor holders. Broken and premature failures of parts possibly cause
resulting in a dangerous situation.

¥-Check all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight stability.

Y+Check the battery and power plug are fastened. Vibration and violent flight may cause the plug loose and result
out of control.

sCheck for the tension of tail drive belt.

* BRRSEELCEEMERIERESETEMA - LRFRIFEBEMANEE -

* BT TREE R RERAE M EE S ERRTHRE -

* RSEIRERRPRIR RS INRIER  WNEEHM - ERMAE (I0LD ESHRHENE -

* RS FLAETSREMISNRES - BENECASRARE - BREBANER RIS CRERHERE - SRIFRFIRER - NEENH

WM FUEZSERENRS: - FEESEMANTS - HRMLRIEN -

* EHACREERENSBETESIES )i]‘jﬂxeéEﬁE-ﬂiﬁﬁﬂﬁﬁﬁﬁﬂﬂiﬂi’ﬁm’éﬁ?&jﬂﬂﬁﬂﬂ\ﬁﬁ' + ERHENEIRSE S SR TIRNE
g}d«

* ATRIREEER ﬁﬁujfﬂﬂﬁﬁﬂlﬁﬁéﬁiﬁfﬂa - BRRENEFSENBRNEL - SR IFRESHEE BRI TR - RENX
EETRENTHMEFERS - FEENATREENER - TR BER - GRREAETRENFREREER

*REMAMERRRSERRMEN - BRMERERTEY - SRIRSRES #ERRTORNE

*ERBNRSEEAESETESE - ROTDORDUATIORLT - TeHSHIEERRMEMAENEE -

* BEREELETHRRE -

( Standard Equipment 25845 )

T-REX 450SE V2 Kit x1 325 Carbon Rotor Bladex1 RCM-BL35X 35A Brushless ESCx1
T-REX450SE V2ZB# hiux1 32508 =R B x1 RCM-BL35X 35Z T FE R F5 3K 88 1

A -
: QI - B
N
430XL 3700KV Brushless motorx1
430XL 3700KVHE Rl B 3Ex1 3S1P 11.1V 2100mAh/22Cx1
—
When you see the marks as below, please use glue or grease
to ensure flying safety.
PETAECEESSR SRS BT R UEREETRE - |
CA: Apply CA Glue to fix. g Grease Ra8
R48: Apply Anaerobics Retainer to fix. 3
T43: Apply Thread Lock to fix. BEBOTE  Green %‘g se-'g:é'“g%ea T43 Glue width: approx. 1mm
, OIL: Add Grease. #e S8 sremEmIm
Rgg %Eg%&%g%ﬁﬁ FREE R48 metal tubular adhesive (eg. Bearings). T43 thread lock, apply
TA3: (P EHIRH L= B a small amount on screws or metal parts and wipe surplus off.
OIL:AI0EED When disassembling, recommend to heat the metal joint about 15
: : npw Seconds.(NOTE: Keep plastic parts away from heat.)
;I:::: :jts.s?tr;'leblmg ball links, make sure the "A" character j;rﬁg %gggﬁj%!{;% QE%%) E%EJ 1 ﬁﬁ%ﬁgﬁﬁgﬁﬁgggg
. B # == } =)
L HIgBP eI - AFEHN - SEMIBERISH - GEE | BERSETRR
S




b=y

(_ 4.ASSEMBLY SECTION #s3

ALIGN ”

LHH

*Insert the main rotor housing diagonally
into the flybar seesaw holder.
* B TR R E EELEEA A LIS E T -

Metal main rotor housing
EBTERSEE
17X37.5X11mm

Pin

mime SHTGREEE
& 1.5X18.7mm

36X14.5X7mm

Collar screw
42k
M2X8mm Washer

Za)
& 2X ¢ 3.6X0.2mm

BEEMR522Z
& 2X 4 5X2.5mm

T43

M2X6.5mm

Make sure the linkage balls R4g

are li%ﬂly secured.
L MEMTRHEE - RIF#H
* RO RE -

Bearing FMR52Z2

BEFMR522Z

2 2% £ 53X 0 6X2.3mm
Bearing MRS52Z2
BEMR5227. Already assembled
& 2X ¢ 5X2.5mm EEA

Stainless steel linkage ball

FERIRR

9478 SF mixdng arm
SFIZRIERS
31.45X5.5mm

Make sure the arms move
smoothly and freely.
EsERREESFIEEREIRg

Cross screw
MEE+SH

Make sure

N

and down smoothly and freely
BEE F MRISEEEE.

R48/CA ﬁ

the mount can slide up

R48/CA

Metal fiybar seesaw holder

Bearing MR52ZZ

©2X 0 5X2.

Washer
ol
#2X ¢ 3.6XC.5mm

Already assembled
BHEA

Bearing MR52ZZ
EHEMR522Z

Smm

Washer
)

¢ 2X ¢ 3.6X0.2mm

Collar screw

BBERMA
M2X8mm




Stainless steel linkage ball
T

i w475
- V2 Metal main rotor holder .
M2X86.5mm b B

Flat side faces Outside - - mm-momm- - -om - mmmmmm oo mmmmm oo
FESEH V2 Metal main rotor holder Apply grease on

vz ES thrust bearing.
ERERRNE \CREESE DA

=gy

Bearing MR74ZZ
FEMR742Z
b 4X ¢ 7X2.5mm

"IN" mark faces insid

;m%?{:;gdgﬂzR84ZZ INF®#A Thin (larger ID) Thick {smaller ID)
o 4% ¢ 8X3mm (PIEE (FHEBRV]Y
Thrust bearing E#SE
HH ' Acmﬂou
. g
Screw lago on the top
Metal head stopper e | 'a
FRTREEDE i+ ALEN e
¢ 19.6X6mm X

450V2 Damper rubber
4E0V2EEEIERE
$ 4x ¢ 6.5X2mm

450V2 Feathering shaft
450V 2459
o 4X41mm

450V2 Aluminum collar

450V2EREsSE
o 4X ¢ 5.6X1.5mm

%) ; i ‘
) i
Washer
Socket screw =5
BER AR © 2X o BX0.6mm
M2x12mm

Socket screw
BIEARRH
M2xémm

HEIRH RadiusiEg
M1.4X6.5mm

Already assembled
EEA

Meial washout base

Bearing MR52Z2Z2 i
B mgxmgzzz Washer SRS
- -~ & 2X ¢ 5X2.5mm T3
Collar $2X 9 3.6X0.2mm

i
1
1
1
1
1
1
|
|
]
]

Collar screw Radius arm :
I
1
1
1
1
1
|
|
|
i
1
1

VREEHIEEE Make sure the linkage balls
1 914X ¢ 3X2.4mm are tightly secured.
%! R ERESIEE

Cross screw
M3F+SR4RkR
M2X6.5mm
Metal washout control arm
TRETEHIES
Washer 32.545.5mm Stainless steel linkage ball
b= TR
¢ 2X $ 3.6X0.2mm 475
Washer
#g
& 2X 4 3.6X0,.5mm Longer length 4

4.8mm faces up.

BRILDLEE Main shaft
E)

4.8mmzf -
/u: 5X116mm




po kS B

Metal main rotor head assembly

RECREETEIRE

Already assembled by factory,

please note to check again.
EHESs - RATWERVLBTERER

Cross screw

[MBR+Zr sk
M2x5mm s

Assemble linkage rob(B) before

assembling flybar control set.
AR TOREHENTEEEEA -

Approx.23.5mm
#123.5mm

* M3x3mm

Flybar rod
e
¢ 1.97X220mm

Flybar control rod
RTINS
¢ 4.3X38mm

Set scrow
JJ:'

R
&*n

- . - \k“vﬁ

; 8
et

-

------------------------------------------- Metal flybar control arm 7
Sﬁéﬁéﬂzﬁgﬁﬂgﬁﬂg
.3X4.5mm ‘ ’
L ek CCPM Swashplate \Jg T43
M2x5mm &
COPM-RR =T s Set scre
® 26X11.5mm - € w
M3x3mm
Lock ring
FHEEE
¢ SX6mm
( HH4 ] Set screw For more stable flight, install the filybar weights as shown. |
e For more Acrobatic flight, the flybar weights are not required.
M3x3mm — T ENE - BLESROIEEK

T43
Flybar paddie
T

HRMTFE-AEIE » WRRIDSFH B -

84.4mm N 84.4mm N
" Ll
A v
( ™
Make sure both sides are equal in length
AR R E 7T
NEDFRY
ALY
Rotate in a clockwise direction.
J[EliaEy ]
Approx.77mm
HI77mm N
—™
. J




[ HZO

< /]
g JANY E52 ¥
M v / l wmw D WH% —
W/ b 7 T
m n\ y . —7 /] e —
+ | « 5 Wmm
5 ) NS (N . ] mm
» ) =
7= /..f..h\ @‘\‘.\V \.l» P / Y : Y, ) <«
A &“/W.MU@UF@\‘!J o=/ e s |
% \ % \Mll@lb.u Elé&.@ m )
/@ \___ & m 26
e Y A ﬂmm
O e
N
/,/ A ri
\ —»]

E
£
o
©
E
E
o
=+
»
2
&

E = L& -3
g Qo
i
- &l e
4z g
BsE =
Qe m
gx\la o~
[=]
5 EHE
ok a5
- = Mm
55
M s
= 0
c S
5 36




_ HB2
The screws must be firmly tightened, but not over tightened, or they will strip and beceme loose. Apply screwlok
where screws are tightened into metal cbjects.

BERARKBIEANRMIRBECERMEEE  BRIIENRE  BMUARERE  EEBNNTFEEEHS  DBERE
BITEHERESR -

Cross screw
A+
M2Xdmm

450V2 Upper frame

450V2 Battery mounting plate 450V2 il Socket button head screw
450V 28 HEE FEEM R
5dx34x1mm T43 M2X8mm

Frame mounting bolt W

ASSEFET - :

- Bearing 68527
4] -
o 4X22mm i) HRG8577

o 5X 4 11X5mm

Aluminum battery mount . B T // Metal tail drive gear assembly
EohasEE s 7 L RIS REE
36X22X5.75mm - - -

Metal upper bearing block
EBERIH L EEE
18X11X3.5mm

Metal main shaft block

=T EEE
23X22X7mm

Metal tail boom mount{R})
EMEBEER (5)
27 5X21.7X11.5mm

Aluminum tube

L BEE
- $3.5X19.7mm
e Metal lower bearing block
LREREH T ETEE
¥ 25X22X4mm
Socket button head screw
LR B
2X6mm

Metal tail boom mount{L})
ERMEEEEE ()
27.5X21.7X11.5mm

Z 743

Socket button head screw

BN TR

M2X86mm M2 specialty washer
M5BT
@ 2X ¢ BX2mm

Please check if the main shaft
rotates smooth after assembling
the main frames,
BENREETRTOREE

Make sure the frames are

tightly secured without gaps.
HEERRTroTRRTIE/[E
CERREERESY -

[ 2 s

Already assembled by factory, ) N e
please note to check again. W=

S ER  RTAIEBLETER Please note vertical angle when assembling.
BRESHMESDEHES - HERETEAREFEFEAD




450Y2 Lower frame
450V2 AR

Bottom plate

23
172.5X39X5mm

Already assembled by faclory,
please note to check again.

DHEERM  ROWSELDTER
AREENEETHERSR -

M2 specialty washer

M2y ERES)
& 2X ¢ 5X2mm

AN

Socket button head self tapping screw
F¥BER BRIRRG
T2X6mm

Recommend sanding the marked position as below
1lustration with a waterproof abrasive paper(#600-800)
to avoid the wires of electric parts to be cut.

EER TEORETER - EAF600-800KDEHE - SHLEBF
BREF/WDE -

waterproof abrasive paper
KDt

Frame mounting bolt

BERE T
¢ 4X22mm

Aluminum link
ETRREGESE
& 2X ¢ 5X7.5mm

Main frame assembly
j3=8:1

. Metal motor mount
. ITEREETE

“s.. 36.4X38mm
Socket button head screw )

EEIBER7 TRIRH
M2X14mm

Socket button head screw
LRI ERR
M2ZX14mm

M2 specialty washer
M24FiREES)
& 2X ¢ 5X2mm

Socket button head screw
Y EBNERE
MZXBmm

Socket button head screw
L EEAT AR
M2X14mm




. HB2

Anti rotatlon bracket
+FEER

nopy mounting bolt Socket button head screw
BEEREDH - fosh
® 5X24.5mm LEEP; TR

Socket' button head self tapping screw
FEENTTRAERER
¥ 7 T2X8mm

M2 specialty washer
M2BrEES)
& 2X ¢ 5X2mm

Antenna pipe
AEe Landing skid
BE

¢ 3X300mm

Skid pipe end cap
HEEEREE ) i
Landing skid nut
ARyrRe
o 5X ¢ 8.5X10mm

CA

™ Socket button head self tapping screw

FEERAEIRR
T2X8mm

Skid pipe
[ralbsrak
Aluminum

TZXBmm

"
% Socket button head self tapping screw
FEIBEM AEIR

h
N
I,

H B 6 ‘ One-way Shaft ring 450 Main gear case
B (% 450 gECHILEE New main drive gear
& 6X ¢ 8X1.8mm ‘& . & 10X ¢ 21.5X7.8mm P ey
%, 374 S, 150T
Cross screw " .
MEE+F 45 -
M2X4rmm A
New autorotation tail drive gear
HEIEEER) TR
106T
One-way bearing
BRI

¢ 6X ¢ 10X12mm
Already assembied
BEA

[ Character side faces down | T e

ERFEET i One-way bearing shaft
BOiRE
& HX ¢ 6X21.5mm

10




] Tail boom Control arm holder Sacket button head screw

|
2 Socket button head screw ERERHBETE A R T
| HT§ ©12X347mm #;ﬁmﬂlﬁ%%ﬁ 11X22mm ﬁlﬁtﬁ%@ﬁﬁ
m

Tail gear case

EHEEHEREEE Tail pulley assembly .-
AReEREE T8 EEmEEE

d8X5mm

Socket button head screw
ES b= cen]

2X4mm

Socket button head screw

FEIEN R
M2X12mm

Tail drive belt
B EE

HT9 |

Washer
Bearing MR83ZZ 5
FHEMRS3ZZ & 2X p 3.6X0.5mm
& 3X 9 BX3mm

Bearing MR52Z2Z
Aluminum collar

1
HEMR527Z
EiEERERE @ ¢ 2X ¢ 5X2.5mm

¢ 3X o 4X8.5mm T
Tall rotor control arm
BlEeRiEsE

Metal tail unit housing(L)

& 8 M ER S ()

Tail rotor shaft assembly
28.5X14.75X3.7mm

BirR i
Washer

£5
@// © 2X ¢ 3.6X0.5mm

Stainless steel linkage ball !
THERAEE Ta3
o475

Bearing MR52ZZ
HBMRS2Z2Z

ACQT%'N 3 & 2X o 5X2. 5mm
nt
Please do not bend or scrape the ez ! @\
drive belt to reduce damage risk. M2XE.Srm Washer
BB NEERFLBE SRR - Coliar screvi T43 jzajx © 3.6X0.2mm
R
M2X9mm

Tail rotor blade
Eie

"
$0.75x2.2mm

Socket screw

BEA7 R
M2X8mm

Bearing MR522Z22
#FEMRS227
¢ 2X ¢ 5X2.5mm

Collar screw .
ERH !
MZ2XBrmm
Metal tail rotor holder ’
Pt e s —_Ie ;Fmo“a': screw
M2XBmm
please note to check again. ! 43 .
TR o M3X3mm ?ﬂgaggsyznsszz o
o ¢ 3X ¢ 6X2.5mm (&-2)
2 i /8
qular ' ™ Tail rotor hub
EZEmRED EfFRE TR Collar screw
T @ ZX ¢ 3X2.5mm $8X18.2mm EIEG S
i M2X8mm
= -
Tail control arm
linkage ball Collar screw
%?ﬂgﬁﬁ HIENTH
& romm Crosjrs s&;;w Mx8mm %?E{I;;ﬁ?ﬁ@
MER-+54%
M2X6.5mm #2X 9 3X4mm

1

1

1

1

1

'

'

:

1

1

1

'

)

1

1

1

1

)

Collar screw ) :
o Bonin Condrol ball link e '
Tail pitch assembly R Ei=eE — 4 |
IR IEHIE T43 . !
Already assembled by factory, . = .
- 1

1

'

1

i

:

1

1

1

1

'

'

1

1

'

1

1

1

11



MASTREED)

Collar screw
ENENRE
M2X9mm

M2 specialty washer
W R EET]
& 2X ¢ 5X2mm

Socket button head screw
A E AT AR
M2X6mm

Tail boom brace end

BEERREET

CA Tail boom brace vibration. When gluing, note the two ends must
BEEE be parallel to each other, or they can't be fixed flat.
#3X205mm ESSPEE R SR CB . OpEwss - -8
R TR RBERURE  SREEEETEOENN
CA B -
CA
HT9 j\)

Please do not tighten the screws
before assembling tail boom.

EECHRNEL R

Tail hoom brace end
B REs

% M2 specialty washer

¢ 2X ¢ 5X2mm \@

Socket button head screw
ZEEREAT SRR

f CAUTION
T B

Apply some glue on tail hoom brace ends to avoid

(ﬁ%:\)

[ HT9 |

Aim the opening of tail boom at the

convex of the tail boom mount and insert.
HHEEE FOIMEFIEREODE - TEA -

Meta! tail servo mount
& B E SRR

Please insert the opening

of tail boom into the convex.
EBERDSOIRA - F8A
BREEETEN -

‘ 25
o & 2X ¢ 6X0.6mm

Washer

Tail boom brace
ETsgy
o IX205mm

- M2 specialty washer
. WEHEY Q@

"~ g 2X ¢ 5XZmm \/®" 1

Socket button head self tapping screw O
%EEJEP*]T(EJ&#ERM

Tail rotor assembly
BRE

Ac?:y'r

Socket button head self tapping screw

ARG £ el
T2X8mm

3K Carben horizontal stabilizer
KRR
M2 specialty washer
M2ESHREED)
¢ 2X ¢ 5X2mm

Tail control guide
BEtiREER

Stabilizer mount
KERETEE

2X8mm

After assembling, recommend
cutting the bottom part.
EEAREYBKEFREEETOME -

rive belt illustration EBE L HERE

I
1. Check to rotate the belt 90
degrees when assembling.
2, Belt tenslon: Recommend to
lightly tighten the drive beit
after assembling tail boom
to avoid vibration, belt friction
and rotation slip.
SR AT O
EERE: REEEE e
EHHIE - BERBEREE
HEE

&

M=

12



HH3

Socket screw
EEEEIRR

{ M3X14mm

325 Carbon rotor
325 G- IR
325mm

)
e S

Wi

L
Socket screw =

]

BIEA7 AR
M2.6X6mm

&

oy

= Standard Belt Tension Guide:

For motor fixing l/" Visualize a straight {ine through the center of themain
FEETEH “_J drive gear. You should be able to apply lighttension to the

beft with your finger until it reachesa point 3/4 of the way
fo the opposite edge of themain gear, or 1/4 of the way
past the virtual centerof the main gear. Refer to photo.

wpRgiEE -
HHEREATIEEER DINERL T/ AREE -

Washer
g (RN HEIEENERTRED

o
& 2.6X ¢ Bmm

Middle
PGER

Tail drive pulley Belt

:rSetthe motor pinion gear to main drive gear i -
i mesh to approximately 0.1 mm to avoid excess
, power consumption or motor burnt due to overload. i
| BENATEBMURERESERSENS0. Innik - B8 |
! ! | BRSHERDHBELARETANNES  RETUAEBE!
‘ Motor pinion gear 12T for hovering, general, ! :
| 3D flights. ! , :

Maotor pinion gear 13T for hard 3D flight. E
LRISETE —RRITEE - 20 - 3DRITER
RTREXE f|DIMRITED

M 7,
NG Set screw =
o LR , (',-
R M3IX3mm '
N

T43

13



‘S.SERVO INSTALLATION RiRssz I//

1.Please prepare three micro servos(9g) for CCPM swashplate control and one quick speed {0.12sec/within 60
degrees) micro servo (6~9g) for tail rudder control. First remove the servo horn from the three servos for
swashplate.

SR A3 AL SR AE ) 4 )\ B /AR B8 (Qq) FERCCPM- SR IZ IR, LESEE IR (0. 125ec/ 60 AP 09/ B IR 28 (6-90) /EB RIS
A ELH I TREERRBEESET -

2. Use a 1.5mm Hex wrench, remove the aluminum bolts from
the main frames to install the servos. After installation, note
to reinstall the aluminum bolts.

L. ommd) EEFREERESMEBEET KT UFZ LTRSS
ZRANRRREBEELED -

- Frame aluminum bolt
MEEEER

1.5mm Hex wrench
t.omm;NBIRFE

i \ ‘:\. 5, ': %
AN

3.First install the servo inside the lower mount. =
Note the output shaft must be oriented ) °
toward the rear of the helicopter.
WNET  RAARSRTERTEANESZ -
HEORBENHNTEREROESHMNE - -

' WSt ol
Wi

Servo
QiR 35

4.Use T2x8 Socket button head self-tapping screw
and nuts to fix the servo from two sides.
LlIEH4QMHMmT2x L EEA N BEEE SR
BBEE. SRRENHAENEE
Socket button head self tapping screw

=HER7ERIRIRAN
TZX8mm
5.Next, install the second serve inside the upper mount. Servo
Note the output shaft must be oriented toward the rear . 7 Rl

of the helicopter. Then use the screws to fix.

BTRBE _FARBZERN NS ZE. GREBEHE =
AROERSNET FhlEREaREsWETE - e

Plastic nut
BRRIE

Socket button head self tapping screw
BT EEHREM
T2X8mm

14



| ‘S.SERVO INSTALLATION iz

6.See the picture, Iinstall the third servo outside the
rear mount of the main frame (L) or (R). The servo
is installed outside of the frame and the output
shaft must be oriented toward the rear of the
helicopter, set the signal wire in the retained space
to avoid any scrape. Then use the screws and nuts
to fix.
NER $-HARBLETLARGSERR ELOEER
f[ARRFENERS ORBERURAESHET ATRR
SERBEZENNLBERIE BLRMREBHEAESRENE
E .

Nylon strap for fixing the

servo signal wire.
BERFHERT

7. Set the signal wire next to the main frame
inside and use a strap to secure it for
avoiding scraping the wire and interfering
the flight. Finally, set the servo neutral and
then reinstall the servo horn.

180 i B e SA SR AR AL RIAR PR ) s DA SRR AR DD LAB R
LBARBRIEFATHESEEIE - REFARSEPT
LR B THERRKER RO -

:
e e .‘ e,
SR FTETA TTI B,
qi

\
WL
I Il\\MIM_II‘I‘IIl =

8.Install the tail rudder servo on the tail servo mount. Set the servo horn and linkage rod at right angle
(90 degrees).
FETRNSOEEREFRESBHMREREL ABRE BESRFI00E -

Rudder cotrol rod
B EIER

Keep paraiiel

fes

9.Install the rudder cotrol red to the linkage ball
of tail retor control arm.
ERTHEENS—RABABEEL2FBOIREL -

Rudder cotrol rod
E T HER

Tail retor control arm
IR THE

Please note over tighten the screws to

make sure the control arm moves smoothly. |
Eie@HED BRI RZEHE BIE

15



@& ELECTRONIC EQUIPMENT AND GYRO INSTALLATION s3aismnmsizsta angrears 1Y

Adhesive foam
BREEE

First clean the mounting surface and the bottom surface of the gyro. Then use a adhesive foam to secure

the gyro on the top of the tail boom mount.
R RS R EE RN S EER R S AN REABRESREEEE -

.. Battery mounting and fixing

" Loop side
B

Use Hook and Loop Tape, tape the Hook side (hooked)

on the battery mounting plate and the Loop side (fuzzy)

on the battery (see illustration} to fix the battery and

avoid any slip.

LM ASH) AT G B » 1 2 iR AV BB A6 (A WaRE RSt EE - - /8

%Eﬂ%ggg%m?ﬁﬁﬂﬁm‘%mi(ﬁﬂﬂﬁﬁﬁﬁa—o  IRNNEES

b/ °

Adjustthe battery position forward or backward to set
the center of gravity until the model holds a level
position when levelly lift up the main rotor blades to
make the model in the air. After checking the center of
gravity, use a hook and loop fastening tape to secure
the battery.
BRSNS EREESTHNEN  BINERIIFETRE
gggﬁmamgmﬁm » BIL R % - LUET M ED EE AT R 8 &5t
EEE - ;

Follow the illustration to install the ESC and use a strap
to secure it. Please solder the three wires of motor by
3.0mm male gilt connectors; solder the wires of ESC by
the female gilt connectors. After soldering, put on the
heat shrink tubes according to the colors and heat the
tubes to shrink. Finally, insert the gilt connectors of

motor and ESC according to the colors.
ARRBTERTEEANTEDE - WHERTEET  BESHZ
BB ORBELAQHS . 0nn W HERE > ARJ[ANE B - T8
BEHRNESE - ARBEENANE  SRENANECHEE
HFEEBOEREREBA -

16



7.EQUIPMENT ILLUSTRATION

N . Linkage rod{A}
Set flybar paddie horizontally ) s
Normal Mode: T P v Ll A
Throttle stick at the lowest position, FRREKPIE t .
NormaliBTUHPYEIRREES ; i !.érg(aag)e rod(B)
Assembly standard position lllustration. Set contral arm horizontally "C’i—q i .
EANSHEEE BRI LR i S In | | l‘,é%‘fgf rod(D)
Se't_‘ swashplate horizontally Linkage rod{0)
+FREFCKELUE Linkage rod(N) RO

RN

N ' Servo(The other side)
Linkage rod{M} ; LN, ARSI S—a)

Receiver position
BMBENITE
[]
BatteryE;ib D |5=

® & 0 o
ARRITITHITTH ,1L]IlIlIII!!!IIII!!IIﬂEI'_I
Battery/Recaiver mounting plate _ ’QW“E-&%M‘-"{;’

R ARFEAR @ 8y

Rudder serva
B RUDYIIREE

=
- oo | e
1 - N
iy el PN S Y - O ' A i o ‘
EHEBE mﬁ/ T
—— Nut
EiE Socket screw ﬁzﬁ Install the receiver in the back of the heli
B Efﬂl/ BB to avoid the interference by the mator or ESC.
Battery/Receiver mounting plate M2x12mm BEETENRSHEAL  ERRERRR
gl e ieed — RETHE-

ALIGN

Tape location
BHIELET

*Important- Before flying it will be necessary to balance the blades. Screw the rotor blades together
as in the illustration. The rotor blades are properly balanced when they are suspended exactly horizontally.
If not, the blades are not in equilibrium. This is correcied by applying tape to lighter blade.
*ELREHI - %%ﬁﬁ?ﬁ@iﬂéEﬂ%ﬁiIﬁﬁ@ﬁﬁmaﬁmﬁﬂﬁ{%ﬁﬁﬁﬁﬁi—'ﬁﬁ > EfR
ATRECRTLARSE FER I ERRBKTREMNE -

Linkage rod(A) s%Linkage rod{A):Regular pitch trim{For large variations).

A EIR () B RIRERRE (BRERARER)
Linkage rod(D) ¥Linkage rod(D):Slight pitch trim(For slight variations).
B12(D) 42 () RIRIEHTERE SERIEEREER)

*Apply a red piece of tape on one blade, or paint a red stripe with a marker or paint to identify one blade.
%Run the helicopter at a safe distance and have someone look at the spinning blades at the reference angle shown in the photo. If the blade tracking is not set correctly, you will be
able to identify the blade with the red identifying mark rotating higher or lower than the other blade. Adjust the linkage rodl length shorter or longer to make both blades track level.

& T FR AR T AR B BRI AL - EEESAR D BIREASFH SR B - DRRSES MR BN R S P NERCEER FEE RS -
*EFREERSREAASAEERABE  IRENREMBFLAPRTERDIEL

‘ 9.TR§EBLESHOOTING T:HE POWER SYSTEM 872585 tl_\L.GN ’I//

Please check the followings when the power or speed gets abnormally slow:

1.Check the battery is the correct specification for the helicopter and is fully charged.

2.Check if the pitch setting is too high.(If the pitch setting is too high, it will affect the power efficiency and flight time.)

3.Check the tightness of the main rotor blades. Blades should be tightened so that they do not move freely, but can be moved by applying slight pressure by hand.

4.Check for vibration on the main and tall rotors (vibration can be caused by main shaft/feathearing shaft wear, damage,or loosenes, check all linkages and bearings
for excess play or wear).

5.Check for interference caused by improper gear mesh or belt tension.

meEE A RENERRE NEEEEEPEREROHIR TIIRNER

1 EHRRBWERENESEN!

2 . PitchEEBA! GBAp itchal 7E 4 BRI M B N W BB M MIT D

3. FHERETE YR

A EREREFEECHERE (50 - E/RMERARNMEETRD MINSFEBEFN CBER

5 EESHEKEDMES CEATE IR SErgRTERRTEERR

6 . 57 8 SR E5 K 42 O R W) S R SR 0 T 325!

17



AUGN ///A

= = :
]| :_D% _
== B
- Set contral arms horizontally
Trim the canopy as necessary to allow REEXT
free movementof linkagerod | —-oo- T
EPUETISRRER - EE TN - i
Canopy nut
Canopy - BEE- )
BR Approx.100mm Approx.95mm
. | #7 100mm _ #1 95mm ,
I . H i
- == .
) D@ ® %
@ & OW =
@
2 X Rudder sérvo
A 8 RUD) fiREe ,
Keep the rod and tail boom parallel to
) each other for smooth movement
EieRHHeR RIS REETT « BREERIE
-1 = £ )
Vent bV na pi
BAGERIL Tge e
- =]
| -

Canopy
W2

HITEC « FUTABA 8CH rocalver wiring JR 7CH racelver wiring

—— HITEC-FUTABA GCHIBIELES M) M JRFCHERIBUM R TS
Allsron Throttle
{5/ I i
GH1 CHi
Elevator Alleron -
1 |
ﬁmu._._._.m.i.ﬁam %ll_iﬂﬂ 6 channel M.m_.m\m_! g
Throttle T Blevator -
pitlio} Bl FEERE O
Canopy nut CH3 CH3
BEEED Rudder Rudder T e
Al SER L_HI“@- A |
canopy protecting foam SHa CH4 cH?)
%Hm*ﬁmw@*ﬂ Wmh_ﬂmﬁ_mﬁ.ﬁwia
Pitch = -
¥R .._H%u

: Pitch
le\\\l\l ) o)

‘ 10.CANOPY ASSEMBLY #Ezs::

First clean the taping surface of canopy, and then tape
a canopy protecting foam on as illustration.

TREFRSLSTENALY  BEANRERELRENR I@RT

8-Channel Receiver is adequate for the requirements of the T-REX heli,

You will need the following channels at a minimum: Throttle, Ruddar,
Elevator, Aileron, and especiafly Pitch(CH6) and Gyro(CH5) controls.

TR D R I T-RE AT SRR R T - IR - G -
BMBIEAGIER - (0L T IR Ao (L) B i

7-Channel Receiver is adequate for the requirements of the T-REX heli.
You will need the following channels at a minimum: Throttle, Rudder,
Elevater, Aileron, and especially Pitch(AUX 1)and Gyro(AUX 2) controls.

CETHENERC RAREEIT-RE R RS S ASONSAEARoE: - B2 T HPT - 75088 « FHREAE
SIRTFESMITA  MUERBEE FRATREMmE AU B alx D -

P .



L AT

@ SERVO SETTING AND ADJUSTMENT missieress yxu=0///A

To set this option is to turn on the transmitter and connect to the helicopter power. Note: For the safety, please do not connect ESC
to the brushless motor before the setting to avoid the motor running and cause the accident during the setting. )
%g%%%%%gg%%& FEIESREENOETIRIE - R RIXEER PENECTENRRAERRERAREN KRR L LIERE
? =B = R e

o Please note to set the subtrim neutral for the first trial flight.
JR Transmitter/Servo It the heficopter wags, please trim linkage rod(M}N).
Trim both rads simultaneously to adjust for forwardibackward (it
IR TR Trim rod(M} or {N) for rightfieft tit.

ERRATAN  EEESSNEENTRLN  ERERTE - 85
B HEETE - PRATEEE W N
mEE e ) ) B HE | EEES EE W 1) BEREREE -

if any interference caused by rod(N) and outer
covering, please install the ball links inside.

ERRNRIRERBRGNE  ANESR
RBRAR -

(Positions of CH2 - CHE are exchangeable, After assembling
as photo (Note:Set the transmitter under CCPM 120 degrees
moade), pull throttle stick {pitch) upward. If one swashplate
servo (OF o Servos) moves downward, adjust reverse switch
(REV) on the transmitter to make it moves upward. if three servo
move downward, adjust the travel vatue (+-} of SWASH CHE on
the transmitter to make them move upward. When the actions
| PitchiCHE - of Aileron and Elevator are opposite, adjust travel values of
c@ReECHE . SWASH CH2 and CH3. .

"""""" CHP - CHT TS (RS G 0B A iatlpy 120+
2REz) SIS Pilc) £ 08 - 2 +FRakenLENE
e TR0 - AasEnemy AEE ey EREREL « S
" Aileron:CH2 | BEEETER - Eaears S b DiZRiEed » Eall

Aileron:CH2
BB :CH?

Pitchs!

CHE 3 "
Elevator:CH2 NN X : B A8 » BIBEEED % [ SWASH CH2 -
[EE: CHA W CH RO %ﬁ%ﬂgg ﬁ%ﬁs SEERZDEERE  ORRE (o35
FUTABA/HITEC Transmitter/Servo
_ FUTABA/HITECEISRS S FERIRESERIR
Linkage rod{M)
Linkage rod{0) EER(M) Pasitions of CH1 - CHé are exchangeable, After assembling
ER(0) as photo (Note:Set the transmitter under CCPM 120 degrees

mode), pull throttle stick (pitch) upward. If one swashplate
servo (oF two serves) moves downward, adjust reverse switch
(REV) on the transmitter to make it moves upward. If three servo
move downward, adjust the travel value (+-} of SWASH CH6 on
the transmitter to make them move upward. When the actions
of Aileron and Elevator are opposite, adjust travel vaiues of
 Pitch:CHE - SWASH CH1 and CH2,
L ERRE:CHE . CH1 ~ CHEET B HAROES - EEIBEE GERE B AR AT RSO 1207
"""""" SR ERPTEAT (Pilch D0 - S+ FREAREEETNE
= ETER  EaEE R aErERa (REY) (PRt L - SIEBK
T s —— 1 .. EEIETTEE - maaits s CHE (TRRENFSE « Ealk
Elevator:CH2 ry Iy :CH6 - Ailerom:CH1 - SEE L SIS EmESV AR - (SRR SWASH CHL - CH2
FHIERE:CH2 . ‘Bl®.CHI - TIZEIESIE -

q 12.ADJUSTNIEN:TS TR GYRO AND TAIL NEUTRAL SETTING RESERTIkneRE e 1 1A

Recommend to choose Head Lock type for Gyro and turn off Revolution mixing{RVMX) mode on the transmitter, then set the gain switch on
the transmitter and the gyro to Head lock mode. The gain setting is about 70%, and after transmitter setting, connect to the helicopter power
for working on tail neutral setting. Note: When connecting to the helicopter power, please do not touch tail rudder stickand the helicopier.
Then wait for 3 seconds, make tail servo horn and tail servo at a right angle(90 degrees), tail pitch assembly must be correctly fixed about in
the middle of the travel of tail rotor shaft for standard neutral setting.

IRGSE  EHERRTEICREA E%Eﬂ%&?ﬂﬂ_ﬁ_ﬁ{%%ﬂﬁ%@&ﬁﬁﬁﬁﬁ&‘ﬁﬁ CLERHE FNRERERARERTREET, - BEER 70% TH
SHEDEERAE T EESER MO TEPIIREE FE g ERNEEREYRIERFFUMBRE - FRRGEUEEELREREER
HRAE 00 RRdrieAr eERERMTENDELE  IRREEPIRRE -

Linkage rod{N)
EIRN)

i Alleron:CH1
SIE:CHL

[ FAIL NEUTRAL SETTING EPTI%aRE | I HEAD LOCK DIRECTION SETTING OF GYRO [ERESESREE |
After setting Head Lock mode, correct setting position of tail servo and tail To check the head lock direction of gyro is to move the tail
pitch assembly is as photo. If the tail pitch assembly is not in the middle counterclockwise and the tail servo horn will be trimmed
position, please adjust the length of rudder control rod to trim. ciockwise. If it trims in the reverse direction, please switch
ME{%&QE%E@EE%&E@E PitchiZfliEFRBELE - B PitchiBHEXRED the gyro to"REVERSE".
BEREELHERNREREE PRESESOESR  $IEESNFREED  2ARERIAKE
Br RAREUDREESEEERO EBIEE -

Middle tail { ]] o

pitch assembly. Tail servo horn TE :

EPitchiZRliE S ERREE

T | - \ NS )

Trim direction for
tail servo horn.
Tail moving direction ERREEELD
BEBHETAE

Tail case set :I]
w8

19



§3.riTcH AND THROTTLE SETTING zn@:@mg@m;& - AUCGN ’///

GENERAL FLIGHT —fTisst

GENERAL FLIGHT
—HRITES
Throtile Pitch
8P IREE
100%Hi N .
5 oo?oﬂ'g%%’”d N
e / 4 BE5%
- ’Yi 1D T T = 1 '_’_”7'—‘1 85%~70%Hovering .
Stick position at high/T hrotte100%/Prch + & —+11 3 B 70X +5
E:% 3 %-"‘:_'_,ﬁ'*;: P
REST B0 5 o
1 0% Low speed o
| DXEE
e e — 100% (— =
‘ 85% 3 i
! i
| L i

—

|

] F

) J 40% b-—, " 5 ;
i B i o . H

Stick position at Hovering/Throttle 65%~70%/ Pitch+5~+6"
BT IZH8/ R I65% - T0%/ Pitono—6

L
1 2 i3 4 5
- Throttle Curve(Havering Fight)
B TUAPIthER

Pitch and Rotation Speed PitchiBEEERIG

TIP:lt is recommended to use a lower pitch
setting when using higher RPM\Head spead,
This will aliow for better power.

BRER NGRS EEEEeHEs

e

EECRIE Pitch  HBSRITEWEE -

»

gl
Stick pasition at low/Throttle 0%/Pitch 0"
EIRER/ BP0/ Pitch 7

3D FLIGHT 3D%rsemeiTHast [ IDLE 1:3PORT FLIGHT |

Throttie Pitch
T— - 52P9 15
+O~1T° T — 5 100% +O'— 41T
% 4 B5%
I 3 80% +5°
= Hﬂ 2 B5%
1 90% -5
— Lo
M5 c Al

Stick position at high/Throtlie100%Pitch & ~ 11
SEIRE R BPIL00%/Pitcheg -~

i
3
1 2 s 4 s

Throttle Curve(Simple Aerobatic Flight)
SEPiRE TR TIPSR

(- 5 oy © A [IDLE 2:3D FLIGHT ]
DI I ey s R iy it
) 3 Qogbgégdle o

100% p——
1 = — -7 T
Stick position at low/Throttle 100%/Pitch-8' ~-10° 85~95% i
R/ BAL00%/Piten-] . Cod

1.Pitch range: Approx. 25 degrees.
2.If the pitch is set too high, it will result in shorter fight duration i

‘ ACAUTION and poor motor performance.
- ). 3.Setting the throttle to provide a higher speed is preferable to

I
increasing the pitch too high. . L ] | |
%ﬁggméécmﬁﬁ%%%%ﬁﬁﬁ SifFHE 1 Tﬁ e cs l(an FI'4ht) °
iE R B Ry =2 o rottle Curve igl
SR REB R Y - SRR - BEATRATPIER

20




14.POWER COLLOCATION SUGGESTION REBNERRAR yxwi=m///A

Battery =;t: ALIGN Li-Poly 11.1V 2100mAh 22C

Motor Gear| Main Rotor Blade PITCH Current{A) approx. Throttle Curve ‘ RPM approx.
RETH T ERE e | ER® KRB BPI B | TivEmE ANiE

Hover | +5° 7.4 0/50/65/85/100% 2193

12T 325'“";,2%;&;%‘; blade o | 12.8 3280
ldle 2 ' — 100/100/100/100/100% —

+g° 31.0 2753

Hover | 45° 7.5 0/50/60/85/100% 2290

325mm 3K Carbon blade 0 | 14.1 : 3450
131 3Kt = e M Idle 2 | 7 100/100/100/100/100% —

19 33.0 | 2850

Note: Please use the pitch gauge to adjust the piich value. Incorrect pitch setting may affect the

15.POWER SYSTEM RECOMMENDATION FOR STANDARD EQUIPMENT

helicopter performance and reduce ESC's life and battery's life.
S EBEUNERRERERENRRIRE FERNREAOESREERBNEY - FEZEIRRBERETNIE® -

AULIGN 'I//
Align RCM-BL430XL 3700KV high efficiency brushless motor
When hovering, general, 3D flights, recommend to use motor gear 12T, and Max. Pitch +9 ~ +10 for
beginner/intermediate pilot.
For hard 3D flight, recommend to use motor gear 13T, and Pitch setting at 0 ~11
TaIRRCM-BLA3OXL 3700KVE M RER K E

ADREERITER - 2 3DRITER - BHRERI2TEEFS - Pitchrd’~ +10°
BRRGERERIERIIEETE - Pitchi 107 ~117

(/4

@16.RCE-BL35X ESC SETTING SUGGESTION mamasiestitreitin y W[

©Brake Option: When flying helicopters, select "Brake disable(1-1)".
E-EINERE CRRESBEBURELN-D "HAE RS -

©Timing Option: When using BL430XL brushless motor, select "Mid-timing(2-2) to get better efficiency.
If select "High-timing{2-3) to increase power, it will increase current and cause power consumption.
%Z}ﬁﬁ%?ﬁﬁ:%BBLdsomﬁﬁU%Eﬁv ERERQ-2)DEA UBSHENNE  FRERRERRTRAD NG - BTRBREDSMR
i & °

©Battery Protection Option: Will cause the motor to puise, this notifies pilots of low voltage in battery.
For 3D flight, recommend to select "Middle cutoff voltage protection (3-2)" to avoid low voltage to
prematurely damage the battery; For beginner to practice hovering or do a general flight,
recommend to select "High cutoff voltage protection (3-1)". To avoid the low voltage caused by
battery over-discharging.
E-ESHE I THEERC OROERBEREE (-2 DH LB % : MFIREROTAERRS - EXRANERMESHBELE
BR% : B FEERE N RNTENREEERENA G- SELSEREE  LEHSHRNSHEREEMEEES -
NOTE: Please use full-charged battery to fly. If the battery is not fuli-charged,ESC may erroneously
set the cut-off voltage and cause the battery over-discharged.
FERTERMEACAECEL  SThFARRNERBENEY > TETENSRRYRIET L TE  TESARLRHTITRE -

©Aircraft Option: Default setting is "Helicopter 1 (4-2)" and this option provides Soft Start. You can
select "Normal Airplane (4-1)" to cancel this option, or select "Helicopter 2 {(4-3)" and this option
provides Soft Start and Governor Mode.
LOERRST ABERDREDRER U-2) BEBEN - AEEEHIE - SHEHLDEIEIRER 4-1)” mER K- BRE
HI A SEBIRTEREDE -

©Throttle response speed: Default setting is "Quick throttle response (5-3)", suitable for 3D flight.
The user can change to the other options according to the demand, "Standard throttle response
(5-1)" or " Medium throttle response {5-2)" for soft response speed.
EREEMRBEELT DMERERG-3) SHPIRKEE  BERT - EFRETEMRBOBHART G-1) "ERmIEEEE (N (G-2) "D
HPSEEREE"  TEHPINRESRRED -

eog = — . B s

21




‘ 17.FLIGHT ADJUSTMENT AND SETTING ﬂiﬁiﬂf?éjﬁjzgéﬁﬁﬁ- AUGN ’I//

PLEASE PRACTICE SIMULATION FLIGHT BEFORE REAL FLYING R{TalsaSscnipEmmiT

Do a simulation flight until you familiarize your fingers with the movements of the

rudders, and keep practicing until the fingers move naturally.

1. Place the helicopter in a clear open ffeld ( Make sure the power OFF ) and the
tail of helicopter point to yourself.

2. Practice to operate the throttie stick(as below illustration) and repeat practicing
“Throttle high/low", "Aileron left/right®, "Rudder lefi/right", and "Elevator up/down",

3.The simulation flight practice is very important, please keep practicing until the
fingers move naturally when you hear operation orders being call out.

4.Another safe and effective practice method is to use the transmitter flying on the
computer through simulator software sold on the market.

E%iﬁﬂﬁ%@ﬁ%ﬁiﬂfﬁﬂﬁﬂ?ﬁﬁ%ﬁ;ﬁ%ﬁ%ﬂ%ﬁ ' EASUE TR THRE - WM E

& - G DI AE  PE E B B .
| BEABAT SRS ERESSS S - mRESgsRyESD -
2-BRERTEDBNSER (EOEE TSR M8 TR DS - ST/ -

THENeR B R A/ SRIEnT, -
3 ERMOINRBHEES SEERBEESARTR - TSRS REER s T gy -
4ZA—BEOH RESOEBRT.  Aenen A S . CUEreaer il s

AT - RESRS MR -
—

: 1-1 Brake Disable  3-2 Battery Protection(Middle) 5-3 Throttle response {Quick)
ESC sefting (RCE-BL35X): 1.4 === 3-2 PEHEIIEFRE 5-3 PR
TERED E s 2-2 Mid timing 4-2 Helicopter 1
22 TER 4-2 BERHET
“Mode 2 llustrationB

Move left Move right
ik - ¥t
~ 3
. \;\
Rotate left Rotate right
E Fat]

—r >

Fly forward Fly backward
A #E
;’.-‘.H\'“‘---\_‘-’-‘
’ ™, ,\:'I;
Forward rotate backward rotate
=0 &

Descent

T

Turn right
E i

Turn left
i

22




(18.PARTS LIST =t

ALIGN ,W

26



Specification Quantity
- F

1 HH2015 Metal main rotor housing HR = FREEE 17x37.5x11mm 1

2 HH2014 Metal head stopper Eling= el e & 19.9X6mm 1

3 T12006 Screw BERTTER M2XEmm 1

4 HH2003-1 Pin R3Okt 6 1.5X18.7mm 2

5 HHz2018 450v2 Damper rubber ASOVZRWEE | 94X 6.5X2mm 4

8 HH2019 450V2 Aluminum collar A50V2EETRE $4X¢5.6X1.5mm 2

7 HH4006S Stainless steel linkage ball FERME ©4.75 2

8 $72007-1 Cross screw ME-+FFe | M2XB6.5mm 2

9 HH2017 V2 Metal main rotor holder VIERETRRXE ¢ 7X36.65X10.5mm 2

10 HMR84ZZ Bearing MR84ZZ HEMRBAZZ 94X ¢ 8X3mm 2

11 50HMR74Z2Z Bearing MR74ZZ EMRTAZZ ¢4X o 7X2.5mm 2

12 W10055-1 Washer =5 ©5.5X ¢ 8X0.4mm 2

13 HH2016 Thrust bearing IR ¢ 3X $8X3.5mm 2

14 HH2020 450V2 Feathering shaft A50V2EES ¢ 4X41mm 1

15 w10020 Washer =5 ®2X $ 6X0.6mm 2

16 T62006 Socket screw s 2l | M2X6mm 2

17 T52012 Socket screw EEare|s | M2X12mm 1

18 N10020-1 Nut L= M2 1

19 KU110005 325 Carbon rotor blade JssEmEiEE | 925mm 1set

20 T53014-1 Socket screw mEAreEs | M3X14mm 2

21 N10030 Nut wipEee | M3 2

22 HH4002L-1 Motal flybar seesaw holder sEEgieaes | 30X14.5X7mm 1

23 T12065 Collar screw gEgy | M2X6.5mm 2

24 HMR52Z7 Bearing MR52ZZ EEMR52ZZ ¢ 2X 9 5X2.5mm 6

25 HFMR522Z Bearing FMR52Z2 sEFMRS?7Z | 02X ¢ 5X 0 8X2.3mm 2

26 W10020-1 Washer =3 $2X $3.6X0.2mm 4

27 W10020-2 Washer | o 2X ¢ 3.6X0.5mm 2

28 HH4005AL Metal SF mixing arm SMSFEHIEE 31.45X5.5mm 2

29 HH4006S Stainless steel linkage ball THEEE $4.75 4

30 §72007-1 Cross screw ME-+2eR M2X6.5mm 4

31 T12008-2 Collar screw M MZX8mm 2

3z HH4003-2 Flybar rod TERE ¢ 1.97X220mm 1

33 HH4022 Flybar paddle THH 2

34 HH4018 Flybar weight FERER | ¢7.5XBmm 2

35 HH40128 Fiybar control rod EREEHIENE »4.3X39mm 2

36 HH4014 Flybar centrol arm g | 38.3X4.5mm 2

37 872005-3 Cross screw iijf5 Q=2 M2X5mm 4

38 T73003 Setscrew e | M3X3mm 4
Specifications, contents of parts and availability are subject to change,
Align RC is not responsible for inadvertent errors in this publications.
ARESHNME - HFRASERECASPEHRSE « ZATRTHIEIRNIDZ
RYEE  DEZTDINEEE - FOSHNRY » BLUDDRERE -

27






f

39 HH5002L-1 Metal washout base =®/EIE | 16X13X10mm 1
40 HH5003AL-1 Metal washout control arm sEREEhERE | 32.5X5.5mm 2
41 HH5008 Collar BERTHERE $ 1.4X ¢ 3X2.4mm 2
42 Ww10020-1 Washer Eal ¢ 2X ¢ 3.6X0.2mm 4
43 W10020-2 Washer F | 92X ¢3.6X0.5mm 2
44 HH5003B-3 Radius arm Radiusi#ig 2
45 541465 Collar screw HESH | M1.4X6.5mm 2
46 HMRS52ZZ Bearing MR52ZZ EMRS2ZZ $ 2X ¢ 5X2.5mm 4
a7 HH4006S Stainless steel linkage ball FERFEA »4.75 2
48 §72007-1 Cross screw mes e | M2X6.5mm 2
49 T12008-2 Collar screw WERH | M2X8mm 2
50 HH5004A-5 CCPM Swashplate CCPM+aia 1set
51 HHB002-2 Main shaft ES ¢ SX116mm 1
52 HHB003 Lock ring THEEE & 5X6mm 1
53 T73003 Set screw i@ | M3X3mm 1
54 HBG006 New main drive gear FidEeE | 1507 1
55 HBB003-2 One-way shaft ring EEHEE & BX ¢ 8X1.6mm 1
56 HF0612-1 One-way bearing BeE ¢ 6X o 10X12mm 1
57 HBB002 One-way bearing shaft BEMBREE | 45X ¢ 6X21.5mm 1
58 HBG0O07 New autorofation tail drive gear HAEgETE | 106T 1
59 T52012 Socket screw BEASERR | M2X12mm 1
80 N10020-1 Nut 21 M2 1
61 HB6008 450 Main gear case 450FEPINEE | ¢ 10X ¢ 21.5X7.8mm 1
62 §72004-1 Cross Screw MEFE+HFH/E | M2xdmm 4

29




£

1T
=
S
=2

[
LD

WP N
B

30




Name Specification Quantity Remarks
63 HB2024 450V2 Upper frame 450v2 EfIHR | 161.95X58.25X1mm 2
64 HB2026 450V2 Battery mounting plate A50v2EHE | 54X34X1Tmm 1
65 HB2005CF Frame mounting bolt BEHREITEH | 9 4X22mm 2
66 HB9C01CF Metal main shaft block ETRETWERE | 23X22X7mm 2
67 HB85ZZ Bearing 685272 HREB5ZZ | ¢ 5X p 11XBmm 2
68 HB1112 Metal tail boom mount(L) HEEBEEEEE) | 27.5X21.7X11.5mm 1
69 HB1113 Metal tail boom mount(R) SEETEEREE) | 27.5X21.7X11.5mm 1
70 HB1110CF-1 Metal upper bearing block SEEQSH CEEE | 18X11X3.5mm 2
71 HB1111CF Metal lower bearing block SMEEISHTERES | 25X22X4mm 1
72 HB2002CF Aluminum tube E£EE | ¢3.5X19.7mm 6
73 HB3001-5 Tail drive gear assembly ElRREDEL | 1set
74 HB1002CF-1 Aluminum battery mount TAEE | 36X22X5.75mm 1
75 572004-1 Cross screw MBS | M2X4mm 3
76 HB2025 450V2 Lower frame A50v2TEER | 147XB2.5X1Tmm 2
77 HB1006CF Bottom plate Ei | 172.5X38X5mm 1
78 HB2014CF Aluminum link LTRigESSEE | 02X ¢ 5X7.5mm 10
79 HB2015CF M2 specialty washer MesmEs | 02X 9 5X2mm 44
80 T520086 Socket button head screw FEoER AR | M2X6mm 30
81 T52014 Socket button head screw HEERIERRA | M2X14mm 10
82 T52008-1 Socket button head self tapping screw LEEERS SRS | T2X8mm 4
83 HB1001CF-1 Metal motor mount SMEEETE | 36.4X39mm 1
84 HB2006CF Canopy mounting bolt WmEEREEE | 5X24.5mm 2
85 HB4007-1 Anti rotation bracket spacer AR 1
85-1 T52006-1 Socket button head seff tapping screw LEFEA USSR | T2X6mm 2

31




32



No. Code No. Name Specification - Quantity Remarks
86 HF2002-2 Landing skid fiz 2
87 HF2003 Skid pipe KIZ2REE | ¢ 5.5X180mm 2
88 HF2004 Skid pipe end cap HEREREE | 54.5X ¢ 2.5mm 4
89 T52008-1 Socket buttan head self tapping screw Y EBERSAEIRRS | T2X8mm 4
90 K10181-1 Landing skid nut e | ¢ 5X ¢ 8.5X10mm 4
91 HF2007 Antenna pipe FEE | ¢ 3X300mm 1
92 HT1003 Tail drive belt EEE | 397TMXL 1
23 HT2004 Tail boom EBE| ¢12X347mm 1
94 HT2002CF-1 | Metal tail servo mount ERERRSE 2
95 HT9004 Tail control guide ErFiREER | ¢ 12.2X ¢ 14.6X4mm 2
96 HT3003 Stabilizer mount HEREERE 1
a7 HT3009 3K Carbon horizontal stabilizer 3K TR 1
98 HT3012 450V2 Carbon vertical stabilizer 450V2ERBEEH 1
99 HB2015CF M2 specialty washer WRHET | ¢2X ¢ 5X2mm 8
100 T52006 Socket button head screw FEB|ATERS | M2X6mm 8
101 Ww10020 Washer £3 | ¢2X o 6X0.6mm 4
102 T52008-1 Socket butten head self tapping screw LEBRNBEREN | T2X8mm 4
103 T12009-1 Collarscrew HWEER | M2X9mm 2
104 HT2003A Tail boom brace BEEwEE | ¢ 3X205mm 2
105 HT20035 Tail boom brace end SREEIEER 4
106 HT4001CF-1 Metal taif unit housing(R} ERESWEG) | 29.5X14.75X3.7mm 1
107 HT4002CF-1 | Metal tail unit housing(L} SERERET) | 29.5X14.75X3.7mm 1
108 HMR83ZZ Bearing MR83ZZ MFEMRE3ZZ | ¢ 3X ¢ BX3mm 2
109 HT4003CF-1 | Tail pulley assembly =t 1set
110 HT5001CF-1 | Tail rotor shaft assembly EREETEE 1set
111 HT4008CF Aluminum collar EIEEREEE | ¢ 3X ¢ 4X8.5mm 3
112 HT4007CF Control arm holder EREFRHEEEE | 11x22mm 1
113 T52014 Socket button head screw HEEAERM | M2X14mm 1
114 T52012-1 Socket button head screw HEBEAESH | M2X12mm 5
115 T52004 Socket button head screw HEBER;ERME | M2X4mm 1
116 T52006 Socket button head screw HEEPRSEER | M2X6mm 1
117 HT4006CF Tail gear case SHEEEHETE | o 14X20X20mm 1
118 HT4009 Tail rotor control arm BegiFHE | 18.5x14mm 1
119 HMR52ZZ Bearing MR52ZZ BIBMRS2ZZ | ¢ 2X ¢ 5X2.5mm 4
120 W10020-1 Washer =3l | ¢ 2X ¢ 3.6X0.2mm 1
121 W10020-2 Washer #a8 | ¢2X ¢ 3.6X0.5mm 2
122 HH4Q06S Stainless steel linkage ball THRFE| ¢4.75 1
123 §72007-1 Cross screw MFE+TEH | M2X6.5mm 1
124 Tail pitch assembly i TR 1set
125 T12006-1 Collar screw HEGR | M2XB6mm 2
126 T12008-4 Collar screw WEGH | M2X8mm 2
127 HT7003B Control ball ink BIEHIEEE | ¢ 5.1X11.58X4.2mm 2
128 50T106 CollarA BESRTEAEA| ¢ 2X o 3X4mm 2
129 HT7083C CollarB EBEEEBES| ¢ 2X ¢ 3X2.5mm o2
130 HT60015-2 | Tail rotor hub EfRTEE | 48X18.2mm |4
131 HT6006L-2 Metal tail rotor holder ERERETE 2
132 HMREB3ZZ Bearing MR63ZZ WEAMREIZZ | ¢ 3X ¢ BX2.5mm 2
133 T52008 Socket screw BEASAERMH | M2X8mm 2
134 HT6011 Tail rotor blade EE® | 60.75%x2.2mm 2
135 T73003 Set screw IEHEAE | M3X3mm 1
136 T412008-2 Collar screw HEER | M2X8mm 2
137, T12009-1 Collar screw WERS | M2X9mm 1
138 | HT9003 Rudder control rod EfEHEE | ¢ 1.3X280mm 1
139 HZ009-1 Ball link{Long) - HI2EIR) 2

33




wnt

Rt K

L)

( 19.HARDWARE SIZING REFERENCE CHART (ACTUAL SIZE) 7! E?tbﬁJ%ﬁ%ﬂﬂﬁi’é—ALu;N I//

M2 specialty washer

Bearing MR52Z2Z

Bearing MR63Z22

Bearing MR83ZZ

6 5rm gmm B.5mm amml 8mm 9mm
M;«!—Z.Emm qﬁ‘zmnm I+|—<—4.5mm *l»{-Smm ﬂi4.4_3mm ..'_+ 4mm
1 1 (o 1 (- (-]
~ o o] o o o™
= = = = = =
=
Collar screw Collar screw Collar screw Collar screw Collar screw Collar screw
R R HERH HERMK BEIRR B R
M1.4X6.5mm M2X6mm M2X6.5mm M2ZX8mm M2X8mm M2X9mm
6mm 4mm 5mm 8.5mm 14mm fﬁ’l
(| D Do o | © W]
o™ o o ™ o )
= = = = = 2
Screw Cross screw Cross screw Cross screw Cross screw Set screw
BER-+F4R# MEE+FRER M+ MEE+54 MER+=4R%R -] 5]
M2XEmm M2X4mm M2X5mm M2X6.5mm M2XT4mm M3x3mm
4mm 6rmm 12Zmm 14mm 6mm 8mm
] o o o~ o o~
= = = = i i
Socket button head screw | Socket button head screw | Socket button head screw | Socket bution head screw | Socket bution head self tapping screw | Socket button head self tapping screw
LARNRRS LEEN B FERINT RGN YEERTEGH YA BRENN LETARERER
M2X4mm M2X6mm M2ZX12mm M2X14mm T26mm T2Xkmm
Bmm 6mm 8mm 12Zmm 14mm M2
© [m! |0 tmt |0 (wai |0 (Meet|©[we-] & 5
o S g s 2
=
Socket screw Socket screw Socket screw Socket screw Socket screw Nut
BER; RS BENERH BENSEEH EFEA7 R BEER7 i 7EmE
M2,8x6mm M2xEmm M2x8mm M2x12mm M3x1dmm M2
M3 02 o 2mm 02 0.5mm ®2 0.6mm 3 2.6 0.6mm ©5.5 0.4mm
L.
:o i | ﬂ I] [] |
’ 236 k- leo38 56 w
8
Nut Washer Washer Washer Washer Washer
REEEIRIE =3 #5 =] =) 5
M3 ©2X ¢ 3.6X0.2mm & 2X ¢ 3.6X0.5mm ¢ 2X 0 6X0.6mm ¢ 2.6X ¢ 6X0.6mm ¢ 5.5X ¢ 8XC.4mm
2 2.5mm 3 2.5mm ¢3 3mm ¢4 I3mm ¢4 2.5mm
8 o 1 i | © o 1
+|ﬂ,¢ -»IﬂL Y YR PIN

Bearing MIR84Z2Z

Bearing MR74Z2

M2ASHED] BFMR522Z BEMRE3ZZ BAMRB3ZZ HRAMRE4ZZ EMR742Z
¢ 2X ¢ 5X2mm ¢ 2X & 5X2.5mm ¢ 3X ¢ 6X2.5mm ¢ 3X ¢ 8X3mm ¢ 4X p 8X3mm o 4X ¢ 7X2.5mm
b 4mm
95 5mm x ] ¢ 8 12mm
&3 3.5mm b H od 2mm
-
©) : & J
i ] 6.5
PET L@—J $10 %
¥ |
Bearing 68522 Bearing 6803722 Thrust bearing One-way beating | 450V2 Damper rubber
FIFEE52Z EiF680327 IR B 450VZIRIBE
@ 5X ¢ 11X5mm +18.5X 0 26X4mm ¢ 3X ¢ 8X3.5mm & 6X ¢ 10X12mm & 4% 4 6.5X2mm
4 1.5
—67 A;HET 96 L.8mm ¢2 4mm o2 2.5mm o2 2.8mm $2 11.5mm
5.6 Py H »leos ®3 ;@M.?s 0475
450V2 Aluminum collar| One-way shaft ring Collar A Collar B Stainless steel linkage bal! Linkage ball
450V2iEMinE BHaER EERRREA EERERER TERRE RIRIR
#4X ¢ 5.6X1.5mm ¢ 6X ¢ 8X1.6mm ¢ 2X 6 3Xdmm ¢ 2X ¢ 3X2.5mm 9475 ¢ 4.75x11.5mm

34



T WWW. alsgn coi
WWW. allgn cc
www.align.com.tw

www. ali
H www aflgn com tw

"“2:::

ST T R R

ﬁ
Specifications & Equipment/f3R 1S iC &

Length/#i B £:6680mm

Height/#$53: 230mm

Main Blade Length/ = £:325mm

% Main Rotor Diameter/E R & &: 700mm

Tail Rotor Diameter/EEZEEE: 150mm
Motor Pinion Gear/53Z 15 12T/13T

' Main Drive Gear/A58) FEgig: 150T
Autorotation Tail Drive Gear/EEEE) £ 15: 106T
Tail Drive Gear/ER{E&)i5: 25T :
. Drive Gear Ratio/dS8i {88 [t 1:12.5:4.24/1:11.5:4. 24 | g
~ Weight(w/o main blade)/Z2{§5E: 4509

Flying Weight/£ 2 & : Approx .730~760g

e

L 230mm

660mm

A

Features:
New head stopper / New ball link design / New main gear set /New Anti rotation bracket / New metal tail servo mount

New vertical/horizontal stabilizers / New main rotor housing and holders / New fiber glass canopy( bigger size)
4mm Feathering shaft w/thrust bearing design / New main frames - New angle of Battery plate - bottom mounting of gyro

T MESEsESARIO IR S]
ALIGN CORPORA"?IDN LUIMITED  MADE IN TAIWAN Part1 Aug.2007



